
Annex 2: Information from GS test center Product designation:         
Material list for PAH risk assessment; Only materials accessible without tools  
 Certificate No.:          
 
 Testreport No.:          
 

Material 
/ 
Compo-
nent # 

Location / 
Function 
of the 
material 

Name / Description 
of the material 

PAH 
relevant 1) 

Evidence  attached. 
Institute, report no., 
date 

Category Smell Rigidity Colour Correction of 
dada by test 
center? 1) 

Chem. test 
needed? 

Test result 

(within the 
given limits) 

Attachement 

1    Yes 
 

 No 

  1 
 2 
 3 

 Yes 
 

 No 

 Soft 
 Flexible 
 Rigid 

 Black or dark-colored 
 

 White or light-colored 

 No 
 

 Yes 

 No 
 

 Yes 

 passed 
 

 failed 

 

2    Yes 
 

 No 

  1 
 2 
 3 

 Yes 
 

 No 

 Soft 
 Flexible 
 Rigid 

 Black or dark-colored 
 

 White or light-colored 

 No 
 

 Yes 

 No 
 

 Yes 

 passed 
 

 failed 

 

3    Yes 
 

 No 

  1 
 2 
 3 

 Yes 
 

 No 

 Soft 
 Flexible 
 Rigid 

 Black or dark-colored 
 

 White or light-colored 

 No 
 

 Yes 

 No 
 

 Yes 

 passed 
 

 failed 

 

4    Yes 
 

 No 

  1 
 2 
 3 

 Yes 
 

 No 

 Soft 
 Flexible 
 Rigid 

 Black or dark-colored 
 

 White or light-colored 

 No 
 

 Yes 

 No 
 

 Yes 

 passed 
 

 failed 

 

5    Yes 
 

 No 

  1 
 2 
 3 

 Yes 
 

 No 

 Soft 
 Flexible 
 Rigid 

 Black or dark-colored 
 

 White or light-colored 

 No 
 

 Yes 

 No 
 

 Yes 

 passed 
 

 failed 

 

 No 

  1 
 2 
 3 

 Yes 
 

 No 

 Soft 
 Flexible 
 Rigid 

 Black or dark-colored 
 

 White or light-colored 

 No 
 

 Yes 

 No 
 

 Yes 

 passed 
 

 failed 

 

 No 

  1 
 2 
 3 

 Yes 
 

 No 

 Soft 
 Flexible 
 Rigid 

 Black or dark-colored 
 

 White or light-colored 

 No 
 

 Yes 

 No 
 

 Yes 

 passed 
 

 failed 

 

1) Enter all PAK considred materials . 2)  Applicant data from Annex 1 

  

(Test engineers signature) 

Risk assessment for the above mentioned product indicates PAH relevance : 
 

 Yes 1)  No 
 

 Short statement 
 

_________________________________________ 
 
_________________________________________ 

   
Rev. 4Fwup on 2008-07-10 

6    Yes 
 

7    Yes 
 

Assessed by 

 

Place       , Date 

Lil' Monkey Klettergerüst 

S 60154492 0001

HU21SQVU 001

Tube Polypropylene with 15% Glass Fiber

Connector NYLON6

Connector Polypropylene with 30% Glass Fiber

Crystal Dome Sticker

Pin/Wire

Sticker

Polypropylene

R_1642259

R_1642259

R_1642259

R_1642259

R_1642259

Budapest 2021-01-26

✔

✔

✔

✔

✔

✔

✔

✔ ✔

✔

✔ ✔

✔

✔ ✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔ ✔

✔

Petra Pintér
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